Beijing Inhand Networks Technology Co., Ltd. ISED Certification Test Report
Industrial Cellular Router Mar. 13, 2018

Mode 802.11n(HT20) Ant. Polar. Vertical
Antenna Chain 1+2 Channel 1
BULeveI (dBuVim})
70
60
FCC PART 15C 30MHz-1GHz
50
I
40 -
30
20
10
0
30 50 100 200 500 1000
Frequency {(MHz)
.No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1* 82.526 49.35 -19.49 29.86 40.00 -10.14 QP
2 110.082 48.26 -18.67 29.59 43.50 -13.91 QP
3 300.699 42.50 -11.31 31.19 46.00 -14.81 QP
4 512.948 40.05 -6.10 33.95 46.00 -12.05 QP
5 602.929 38.65 -5.81 32.84 46.00 -13.16 QP
6 844.803 37.39 -1.80 35.59 46.00 -10.41 QP
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Beijing Inhand Networks Technology Co., Ltd.
Industrial Cellular Router

ISED Certification Test Report
Mar. 13, 2018

Mode 802.11n(HT40) Ant. Polar. Horizontal
Antenna Chain 1+2 Channel 3
20 Level (dBuV/im)
70
60
FCC PART 15C 30MHz-1GHz
50
40 { g i
30 i
20
10
0
30 50 100 200 500 1000
Frequency {(MHz)
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 32.184 39.81 -12.37 27.44 40.00 -12.56 QP
2 170.189 44.19 -16.50 27.69 43.50 -15.81 QP
3 290.317 43.54 -11.48 32.06 46.00 -13.94 QP
4* 439.473 47.40 -8.27 39.13 46.00 -6.87 QP
5 527571 44.19 -5.94 38.25 46.00 -1.75 QP
6 844.803 39.23 -1.68 37.55 46.00 -8.45 QP
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Beijing Inhand Networks Technology Co., Ltd.

Industrial Cellular Router
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Mode 802.11n(HT40) Ant. Polar. Vertical
Antenna Chain 1+2 Channel 3
BULeveI (dBuVim})
70
60
FCC PART 15C 30MHz-1GHz
50
I
40 - =
30
20
10
0
30 50 100 200 500 1000
Frequency {(MHz)
.No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 33.335 44.05 -13.94 30.11 40.00 -9.89 QP
2 89.787 48.43 -19.47 28.96 43.50 -14.54 QP
3 110.082 49.26 -18.67 30.59 43.50 -12.91 QP
4 300.699 43.50 -11.31 32.19 46.00 -13.81 QP
5 542.610 40.05 -6.00 34.05 46.00 -11.95 QP
6* 844.803 38.39 -1.80 36.59 46.00 -9.41 QP
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Industrial Cellular Router Mar. 13, 2018
Radiated Emission Test Data (Above 1GHz)
Mode 802.11b Ant. Polar. Horizontal
Antenna Chain 1 Channel 1
90 Level (dBuVW/m)
20
FCC PART 15C Above 1GHz-Peak
70
60
50 -
40 ]
30
20
10
0
1000 1200 1500 2000 FrequencﬂauHUz% 10000 18000
Frequency Reading Correct Result Limit Margin
-No- (MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB) Remark
1 4824.000 41.03 -2.30 38.73 74.00 -35.27 peak
2 7236.000 42.06 1.90 43.96 74.00 -30.04 peak
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Beijing Inhand Networks Technology Co., Ltd.
Industrial Cellular Router

ISED Certification Test Report
Mar. 13, 2018

Mode 802.11b Ant. Polar. Vertical
Antenna Chain 1 Channel 1
90 Level (dBuVim)
80
FCC PART 15C Above 1GHz-Peak
70
60
50
40
30
20
10
Gmuu 1200 1500 2000 5000 10000 18000
Frequency {(MHz)
Frequency Reading Correct Result Limit Margin
.No. Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 4824.000 40.93 -3.27 37.66 74.00 -36.34 peak
2 7236.000 41.97 0.80 42.77 74.00 -31.23 peak
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Industrial Cellular Router Mar. 13, 2018
Mode 802.11b Ant. Polar. Horizontal
Antenna Chain 1 Channel 6
gULeveI (dBuVim)
%0 FCC PART 15C Above 1GHz-Peak
70
60
50 -
40 !
30
20
10
G1CIUU 1200 1500 2000 FrequencﬂauHUz% 10000 18000
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) | (dBuV/m) | (dBuV/m) (dB)
1 4874.000 42.23 -2.18 40.05 74.00 -33.95 peak
2 7311.000 41.59 1.99 43.58 74.00 -30.42 peak
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Beijing Inhand Networks Technology Co., Ltd.
Industrial Cellular Router

ISED Certification Test Report
Mar. 13, 2018

Mode 802.11b Ant. Polar. Vertical
Antenna Chain 1 Channel 6
90 Level (dBuVW/m)
20
FCC PART 15C Above 1GHz-Peak
70
60
50 .
40 L
30
20
10
0
1000 1200 1500 2000 Freq“e“CY‘;éﬂUHﬂzfi 10000 18000
.No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 4874.000 42.32 -3.13 39.19 74.00 -34.81 peak
2 7311.000 42.12 0.86 42.98 74.00 -31.02 peak
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Industrial Cellular Router Mar. 13, 2018
Mode 802.11b Ant. Polar. Horizontal
Antenna Chain 1 Channel 11
g[]Leﬂ.r:atl (dBuVim})
80
FCC PART 15C Above 1GHz-Peak

70

60

50

2

40

30

20

10

01000 1200 1500 2000 5000 10000 18000
Frequency {(MHz)
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)

1 4924.000 39.11 -2.10 37.01 74.00 -36.99 peak
2 7386.000 41.06 2.12 43.18 74.00 -30.82 peak
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Beijing Inhand Networks Technology Co., Ltd.
Industrial Cellular Router

ISED Certification Test Report
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Mode 802.11b Ant. Polar. Vertical
Antenna Chain 1 Channel 11
90 Level (dBuVW/m)
80
FCC PART 15C Above 1GHz-Peak
70
60
50
2
40
30
20
10
01000 1200 1500 2000 5000 10000 18000
Frequency {(MHz)
.No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 4924.000 39.51 -3.03 36.48 74.00 -37.52 peak
2 7386.000 41.88 0.96 42.84 74.00 -31.16 peak
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Mode 802.119g Ant. Polar. Horizontal
Antenna Chain 1 Channel 1
90 Level (dBuVW/m)
80
FCC PART 15C Above 1GHz-Peak
70
60
50 -
£
40
30
20
10
0
1000 1200 1500 2000 5000 10000 18000
Frequency {(MHz)
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 4824.000 38.72 -2.30 36.42 74.00 -37.58 peak
2 7236.000 42.21 1.90 44.11 74.00 -29.89 peak
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Beijing Inhand Networks Technology Co., Ltd.
Industrial Cellular Router

ISED Certification Test Report
Mar. 13, 2018

Mode 802.11g Ant. Polar. Vertical
Antenna Chain 1 Channel 1
90 Level (dBuVW/m)
80
FCC PART 15C Above 1GHz-Peak
70
60
50 -
£
40 4
30
20
10
01000 1200 1500 2000 5000 10000 18000
Frequency {(MHz)
.No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 4824.000 39.27 -3.27 36.00 74.00 -38.00 peak
2 7236.000 43.35 0.80 44,15 74.00 -29.85 peak
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Industrial Cellular Router Mar. 13, 2018
Mode 802.119g Ant. Polar. Horizontal
Antenna Chain 1 Channel 6
g[]Leﬂ.r:atl (dBuVim})
80
FCC PART 15C Above 1GHz-Peak

70
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50 -

£

40 ]
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20

10

Gmuu 1200 1500 2000 5000 10000 18000
Frequency {(MHz)
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)

1 4874.000 41.18 -2.18 39.00 74.00 -35.00 peak
2 7311.000 42.89 1.99 44.88 74.00 -29.12 peak
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Beijing Inhand Networks Technology Co., Ltd.
Industrial Cellular Router

ISED Certification Test Report
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Mode 802.11g Ant. Polar. Vertical
Antenna Chain 1 Channel 6
90 Level (dBuVW/m)
80
FCC PART 15C Above 1GHz-Peak
70
60
50 -
£
40 1
30
20
10
01000 1200 1500 2000 5000 10000 18000
Frequency {(MHz)
.No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 4874.000 40.42 -3.13 37.29 74.00 -36.71 peak
2 7311.000 44.20 0.86 45.06 74.00 -28.94 peak
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Industrial Cellular Router Mar. 13, 2018
Mode 802.119g Ant. Polar. Horizontal
Antenna Chain 1 Channel 11
g[]Leﬂ.r:atl (dBuVim})
80
FCC PART 15C Above 1GHz-Peak

70

60

50 =

£

40 ]

30

20

10

anu 1200 1500 2000 5000 10000 18000
Frequency {(MHz)
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)

1 4924.000 41.14 -2.10 39.04 74.00 -34.96 peak
2 7386.000 43.31 2.12 45.43 74.00 -28.57 peak
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Beijing Inhand Networks Technology Co., Ltd.
Industrial Cellular Router

ISED Certification Test Report
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Mode 802.11g Ant. Polar. Vertical
Antenna Chain 1 Channel 11
90 Level (dBuVW/m)
%0 FCC PART 15C Above 1GHz-Peak
70
60
50 2
40 1
30
20
10
0
1000 1200 1500 2000 Freq“e“CY‘aUHﬂzfi 10000 18000
.No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 4924.000 40.28 -3.03 37.25 74.00 -36.75 peak
2 7386.000 45.64 0.96 46.60 74.00 -27.40 peak
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Industrial Cellular Router Mar. 13, 2018
Mode 802.11b Ant. Polar. Horizontal
Antenna Chain 2 Channel 1
90 Level (dBuVW/m)
80
FCC PART 15C Above 1GHz-Peak
f0
60
50 -
" £
40
30
20
10
0
1000 1200 1500 2000 5000 10000 18000
Frequency {(MHz)
Frequency Reading Correct Result Limit Margin
.No. Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 4824.000 43.68 -2.30 41.38 74.00 -32.62 peak
2 7236.000 42.36 1.90 44.26 74.00 -29.74 peak
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Beijing Inhand Networks Technology Co., Ltd.
Industrial Cellular Router

ISED Certification Test Report
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Mode 802.11b Ant. Polar. Vertical
Antenna Chain 2 Channel 1
90 Level (dBuVim)
80
FCC PART 15C Above 1GHz-Peak
70
60
50
40 ]
30
20
10
01000 1200 1500 2000 5000 10000 18000
Frequency {(MHz)
Frequency Reading Correct Result Limit Margin
.No. Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 4824.000 41.79 -3.27 38.52 74.00 -35.48 peak
2 7236.000 41.03 0.80 41.83 74.00 -32.17 peak
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Industrial Cellular Router Mar. 13, 2018
Mode 802.11b Ant. Polar. Horizontal
Antenna Chain 2 Channel 6
g[]Leﬂ.r:atl (dBuVim})
80
FCC PART 15C Above 1GHz-Peak

70
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40
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20

10

01000 1200 1500 2000 5000 10000 18000
Frequency {(MHz)
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)

1 4874.000 45.44 -2.18 43.26 74.00 -30.74 peak
2 7311.000 40.35 1.99 42.34 74.00 -31.66 peak
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Beijing Inhand Networks Technology Co., Ltd.
Industrial Cellular Router
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Mode 802.11b Ant. Polar. Vertical
Antenna Chain 2 Channel 6
90 Level (dBuVW/m)
20
FCC PART 15C Above 1GHz-Peak
70
60
50
40 . :
30
20
10
0
1000 1200 1500 2000 Freq“e“CY‘aUHﬂzfi 10000 18000
.No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 4874.000 43.39 -3.13 40.26 74.00 -33.74 peak
2 7311.000 41.33 0.86 42.19 74.00 -31.81 peak
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Industrial Cellular Router Mar. 13, 2018
Mode 802.11b Ant. Polar. Horizontal
Antenna Chain 2 Channel 11
g[]Leﬂ.r:atl (dBuVim})
80
FCC PART 15C Above 1GHz-Peak

70
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50 ] -
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20

10

Gmuu 1200 1500 2000 5000 10000 18000
Frequency {(MHz)
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)

1 4924.000 50.73 -2.10 48.63 74.00 -25.37 peak
2 7386.000 42.10 2.12 44.22 74.00 -29.78 peak
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Beijing Inhand Networks Technology Co., Ltd.
Industrial Cellular Router

ISED Certification Test Report
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Mode 802.11b Ant. Polar. Vertical
Antenna Chain 2 Channel 11
gnLeveI (dBuVim})
80
FCC PART 15C Above 1GHz-Peak
70
60
50
1 2
40
30
20
10
0
1000 1200 1500 2000 5000 10000 18000
Frequency {(MHz)
.No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 | 4924000 | 46.03 -3.03 43.00 74.00 -31.00 | peak
2 7386.000 42.35 0.96 43.31 74.00 -30.69 peak
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Mode 802.119g Ant. Polar. Horizontal
Antenna Chain 2 Channel 1
90 Level (dBuVW/m)
80
FCC PART 15C Above 1GHz-Peak
70
60
50
1
40
30
20
10
0
1000 1200 1500 2000 5000 10000 18000
Frequency {(MHz)
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 4824.000 43.69 -2.30 41.39 74.00 -32.61 peak
2 7236.000 41.31 1.90 43.21 74.00 -30.79 peak
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Beijing Inhand Networks Technology Co., Ltd.
Industrial Cellular Router

ISED Certification Test Report
Mar. 13, 2018

Mode 802.11g Ant. Polar. Vertical
Antenna Chain 2 Channel 1
90 Level (dBuVW/m)
80
FCC PART 15C Above 1GHz-Peak
70
60
50
2
40 ]
30
20
10
01000 1200 1500 2000 5000 10000 18000
Frequency {(MHz)
.No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 4824.000 42.63 -3.27 39.36 74.00 -34.64 peak
2 7236.000 42.27 0.80 43.07 74.00 -30.93 peak
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Industrial Cellular Router Mar. 13, 2018
Mode 802.119g Ant. Polar. Horizontal
Antenna Chain 2 Channel 6
g[]Leﬂ.r:atl (dBuVim})
20
FCC PART 15C Above 1GHzZ-Peak

70

60

50

1 2

40

30

20

10

01000 1200 1500 2000 5000 10000 18000
Frequency {(MHz)
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)

1 4874.000 43.93 -2.18 41.75 74.00 -32.25 peak
2 7311.000 42.06 1.99 44.05 74.00 -29.95 peak
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Beijing Inhand Networks Technology Co., Ltd.
Industrial Cellular Router

ISED Certification Test Report
Mar. 13, 2018

Mode 802.11g Ant. Polar. Vertical
Antenna Chain 2 Channel 6
90 Level (dBuVW/m)
80
FCC PART 15C Above 1GHz-Peak
70
60
50
2
40 !
30
20
10
01000 1200 1500 2000 5000 10000 18000
Frequency {(MHz)
.No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 4874.000 41.92 -3.13 38.79 74.00 -35.21 peak
2 7311.000 42.58 0.86 43.44 74.00 -30.56 peak
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Industrial Cellular Router Mar. 13, 2018
Mode 802.119g Ant. Polar. Horizontal
Antenna Chain 2 Channel 11
g[]Leﬂ.r:atl (dBuVim})
80
FCC PART 15C Above 1GHz-Peak

70

60

50 -

1

40

30

20

10

anu 1200 1500 2000 5000 10000 18000
Frequency {(MHz)
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)

1 4924.000 46.27 -2.10 44.17 74.00 -29.83 peak
2 7386.000 47.18 2.12 49.30 74.00 -24.70 peak
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Beijing Inhand Networks Technology Co., Ltd.
Industrial Cellular Router

ISED Certification Test Report
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Mode 802.11g Ant. Polar. Vertical
Antenna Chain 2 Channel 11
90 Level (dBuVW/m)
80
FCC PART 15C Above 1GHz-Peak
70
60
50 2
1
40
30
20
10
01000 1200 1500 2000 5000 10000 18000
Frequency {(MHz)
.No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 4924.000 43.94 -3.03 40.91 74.00 -33.09 peak
2 7386.000 45.86 0.96 46.82 74.00 -27.18 peak
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Beijing Inhand Networks Technology Co., Ltd.

ISED Certification Test Report

Industrial Cellular Router Mar. 13, 2018
Mode 802.11n(HT20) Ant. Polar. Horizontal
Antenna Chain 1+2 Channel 1
90 Level (dBuVW/m)
20
FCC PART 15C Above 1GHz-Peak
70
60
50 -
1
40
30
20
10
G1CIUU 1200 1500 2000 5000 10000 18000
Frequency {(MHz)
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 4824.000 45.62 -2.30 43.32 74.00 -30.68 peak
2 7236.000 42.07 1.90 43.97 74.00 -30.03 peak
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Beijing Inhand Networks Technology Co., Ltd.
Industrial Cellular Router

ISED Certification Test Report

Mar. 13, 2018

Mode 802.11n(HT20) Ant. Polar. Vertical
Antenna Chain 1+2 Channel 1
gnLeveI (dBuVim})
80
FCC PART 15C Above 1GHz-Peak
70
60
50
] .

40
30
20
10

01000 1200 1500 2000 5000 10000 18000
Frequency {(MHz)
.No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 4824.000 44.26 -3.27 40.99 74.00 -33.01 peak
2 7236.000 41.91 0.80 42.71 74.00 -31.29 peak
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Beijing Inhand Networks Technology Co., Ltd. ISED Certification Test Report

Industrial Cellular Router Mar. 13, 2018
Mode 802.11n(HT20) Ant. Polar. Horizontal
Antenna Chain 1+2 Channel 6
g[]Leﬂ.r:atl (dBuVim})
20
FCC PART 15C Above 1GHzZ-Peak

70

60

50

2

40

30

20

10

01000 1200 1500 2000 5000 10000 18000
Frequency {(MHz)
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)

1 4874.000 40.29 -2.18 38.11 74.00 -35.89 peak
2 7311.000 41.64 1.99 43.63 74.00 -30.37 peak
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Beijing Inhand Networks Technology Co., Ltd.
Industrial Cellular Router

ISED Certification Test Report

Mar. 13, 2018

Mode 802.11n(HT20) Ant. Polar. Vertical
Antenna Chain 1+2 Channel 6
90 Level (dBuVW/m)
80
FCC PART 15C Above 1GHz-Peak
70
60
50
’ 2
40
30
20
10
01000 1200 1500 2000 5000 10000 18000
Frequency {(MHz)
.No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 4874.000 44.93 -3.13 41.80 74.00 -32.20 peak
2 7311.000 43.68 0.86 44.54 74.00 -29.46 peak
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Beijing Inhand Networks Technology Co., Ltd. ISED Certification Test Report

Industrial Cellular Router Mar. 13, 2018
Mode 802.11n(HT20) Ant. Polar. Horizontal
Antenna Chain 1+2 Channel 11
g[]Leﬂ.r:atl (dBuVim})
80
FCC PART 15C Above 1GHz-Peak

70

60
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1 s

40

30

20

10

01000 1200 1500 2000 5000 10000 18000
Frequency {(MHz)
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)

1 4924.000 45.65 -2.10 43.55 74.00 -30.45 peak
2 7386.000 42.97 2.12 45.09 74.00 -28.91 peak
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Beijing Inhand Networks Technology Co., Ltd.
Industrial Cellular Router

ISED Certification Test Report

Mar. 13, 2018

Mode 802.11n(HT20) Ant. Polar. Vertical
Antenna Chain 1+2 Channel 11
90 Level (dBuVW/m)
80
FCC PART 15C Above 1GHz-Peak
70
60
50 .
1
40
30
20
10
01000 1200 1500 2000 5000 10000 18000
Frequency {(MHz)
.No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 4924.000 44.44 -3.03 41.41 74.00 -32.59 peak
2 7386.000 45.39 0.96 46.35 74.00 -27.65 peak
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Beijing Inhand Networks Technology Co., Ltd.

ISED Certification Test Report

Industrial Cellular Router Mar. 13, 2018
Mode 802.11n(HT40) Ant. Polar. Horizontal
Antenna Chain 1+2 Channel 3
90 Level (dBuVW/m)
20
FCC PART 15C Above 1GHz-Peak
70
60
50 -
40
30
20
10
G1CIUU 1200 1500 2000 5000 10000 18000
Frequency {(MHz)
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 4844.000 41.23 -2.25 38.98 74.00 -35.02 peak
2 7266.000 41.62 1.92 43.54 74.00 -30.46 peak
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Mode 802.11n(HT40) Ant. Polar. Vertical
Antenna Chain 1+2 Channel 3
90 Level (dBuVW/m)
80
FCC PART 15C Above 1GHz-Peak
70
60
50 -
Fad
40 ]
30
20
10
01000 1200 1500 2000 5000 10000 18000
Frequency {(MHz)
.No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 4844.000 41.90 -3.22 38.68 74.00 -35.32 peak
2 7266.000 43.26 0.81 44.07 74.00 -29.93 peak
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Mode 802.11n(HT40) Ant. Polar. Horizontal
Antenna Chain 1+2 Channel 6
g[]Leﬂ.r:atl (dBuVim})
20
FCC PART 15C Above 1GHzZ-Peak

70

60

50 -

1

40

30

20

10

01000 1200 1500 2000 5000 10000 18000
Frequency {(MHz)
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)

1 4874.000 43.72 -2.18 41.54 74.00 -32.46 peak
2 7311.000 41.90 1.99 43.89 74.00 -30.11 peak
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Mode 802.11n(HT40) Ant. Polar. Vertical
Antenna Chain 1+2 Channel 6
ggLeve! (dBuVim)
% FCC PART 15C Above 1GHz-Peak
70
60
50 .
40 1
30
20
10
0
1000 1200 1500 2000 Freq“e“miﬁﬂuHug 10000 18000
No. | Frequency | Reading Correct Result Limit Margin | Remark
(MHz) (dBuV) Factor(dB/m) | (dBuV/m) | (dBuV/m) (dB)
1 4874.000 41.99 -3.13 38.86 74.00 -35.14 peak
2 7311.000 42.58 0.86 43.44 74.00 -30.56 peak
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Mode 802.11n(HT40) Ant. Polar. Horizontal
Antenna Chain 1+2 Channel 9
g[]Leﬂ.r:atl (dBuVim})
20
FCC PART 15C Above 1GHzZ-Peak

70

60

50 2

1

40

30

20

10

01000 1200 1500 2000 5000 10000 18000
Frequency {(MHz)
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)

1 4904.000 44.21 -2.12 42.09 74.00 -31.91 peak
2 7356.000 45.89 2.06 47.95 74.00 -26.05 peak
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Mode 802.11n(HT40) Ant. Polar. Vertical
Antenna Chain 1+2 Channel 9

ggLeve! (dBuVim)

% FCC PART 15C Above 1GHz-Peak
70

60

50 .

40 1

30

20

10

%000 1200 1500 2000 Freq“e“miﬁﬂuHug 10000 18000
No. | Frequency | Reading Correct Result Limit Margin | Remark

(MHz) (dBuV) Factor(dB/m) | (dBuV/m) | (dBuV/m) (dB)

1 4904.000 41.95 -3.06 38.89 74.00 -35.11 peak
2 7356.000 42.43 0.92 43.35 74.00 -30.65 peak

Remark: As shown in this section, for frequencies above 1GHz, the field strength limits
are based on average limits. However, the peak field strength of any emission shall not
exceed the maximum permitted average limits specified above by more than 20 dB under
any condition of modulation. So, only the peak measurements were shown in the report.
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6.5 Conducted Out of Band Emission
6.5.1 Limits

In any 100kHz bandwidth outside the frequency bands in which the spread spectrum intentional
radiator in operating, the radio frequency power that is produced by the intentional radiator shall be
at least 20dB below that in the 100kHz bandwidth within the band that contains the highest level of
the desired power.

6.5.2 Test Procedure(KDB 558074 D01 v04, Section 11)
Measurement Procedure REF
a) Set instrument center frequency to DTS channel center frequency.
b) Set the span to > 1.5 times the DTS bandwidth.
c) Setthe RBW =100 kHz.
d) Setthe VBW >3 x RBW.
e) Detector = peak.
f)  Sweep time = auto couple.
g) Trace mode = max hold.
h) Allow trace to fully stabilize.
i)  Use the peak marker function to determine the maximum PSD level.

Note that the channel found to contain the maximum PSD level can be used to establish the
reference level.

Measurement Procedure OOBE
a) Set RBW =100 kHz.
b) Set VBW >300 kHz.
c) Detector = peak.
d) Sweep = auto couple.
e) Trace Mode = max hold.
f)  Allow trace to fully stabilize.
Use the peak marker function to determine the maximum amplitude level.
6.5.3 Test Data
The EUT complied with the ISED RSS-247 Conducted band edge emissions requirements.

Table 10 provides the test results for Conducted band edge emissions. (All the data attached was use
the worst case data rate as in table 6)

6.5.4 Areas of Concern
None.
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Table 10: Conducted Out of Band Emission
Chain 1-Test plot as follows
Test Mode: IEEE 802.11b TX
Test CH1: 2412MHz

In-Band Reference Level

Agilent Spectrum Analyzer - Swept SA

SO el SENSE:INT| SOURCE OFF M ALIGH OFF 09:47:12 PM Jan 30, 2018

B
Marker 2 2.413440000000 GHz Avg Type: Log-Pwr

Peak Search

PNO: Fast (4 Trig: Free Run Avg|Held:>10/10
IFGain:Low Atten: 30 dB
Ref Offsct 6.9 dB Mkr2 2.413 44 GHZ] NextEenl
Ref 26.95 dBm 5.391 dBm o
Next Pk Right
| B
Next Pk Left
| B e—e.
Marker Delta
| B
Stop 2.43000 GHz
Sweep 11.53 ms (1001 pts) MKr—CF
MKR MODE| TRC) SCL| FUNCTION FUNCTION WIDTH FUNCTION ¥ALUE -~
1 mn-
Al N (1]
[ 1 |4

Agilent Spectrum Analvzer Swept SA

P
Marker 1 24 005569750000 GHz . Avy Type: Log-Pwr
PNO: Fast () Trig: Free Run Avg|Hold:> 10110
IFGain:Low Atten: 30 dB
NextPeak
Ref Offset 6.95 dB
Ref 26.95 dBm : ==
Next Pk Right
I ——
Next Pk Left
| EEEE
Marker Delta
MKR MODE| TRC| SCL FUNCTION FUNCTION WIDTH

N [1[f] 24 005 6 GHz 45. 435 dBm| |
[ | . 1
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Test CH11: 2437MHz

In-Band Reference Level

Agilent Spectrum Analyzer - Swept SA
SoGaEDCE SENSE:INT| SOURCE OFF \ALIGN OFF 09:48:51 PM Jan 30, 2018

N

Marker 1 2.435500150000 GHz Avg Type: Log-Pwr , Peak Search
PHO: Fast () Trig: Free Run Avg|Hold:>10i10
IFGain:Low #Atten: 30 dB

Mkr1 2.435 500 GHz NextPeak
Ref Offset 6.95 dB
1L%gdBldiv RZf 2(?.995 dBm 5462 dBm

L e—.

N
B e VA e I -
ﬁmg-----

Marker Delta

Center 2.437000 GHz

P .
#Res BW 100 kHz #VBW 300 kHz Sweep 1.467 ms (1001 pts) |

Out of Band Emission

Agilent Spectrum Analyzer - Swept SA

Qi it | s - it i S0 Qi DR S SENSE:INT] SOURCE OFF S

Marker 1 3.249257250000 GHz Avg Type: Log-Pwr eak Searc|
PNO: Fast ([, Trig: Free Run Avg|Hold: 10/10
IFGain:Low #Atten: 30 dB

NextPeak

Ref Offset 6.95 dB
Ref 26.95 dBm

Next Pk Right
| TR
Next Pk Left

Marker Delta

Mkr—CF

FUNCTION FUNCTION WIDTH

" I
| 32493GHz[  44053dBm| |
I
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Test CH11: 2462MHz
In-Band Reference Level

Agilent Spectrum Annlvzer Swept SA

s 1 @
Marker 2 2.463500000000 GHz :
PNO: Fast (, 1rig:FreeRun
IFGain:Low Atten: 30 dB

Avg Type: Log-Pwr Peak Search

AvglHold:> 10110

NextPeak
Ref Offset 6.95 dB
Ref 26.95 dBm - | e
Next Pk Right
| Bttt nee
Next Pk Left
V|
Marker Delta
| B aeeae

Mkr—CF

MKR| MODE| TRC SCL FUNCTION FUNCTION WIDTH

1 INNEEEE 2 48350 GHz 43, 756 dBm| |
f| 246350 GHz|  7.744 dBm|

SOUENAON AW

Ao

=
@
o]

Agilent Spectrum Analyzer - Swept SA
= 501 O D
Marker 1 24.069867500000 GHz Avg Type: Log-Pur

PNO: Fast () Trig:FreeRun Avg[Held:>10/10
IFGain:Low Atten: 30 dB
NextPeak
Ref Offset 6.95 dB Mkr1 24.069 9 GHz|
10 dBidiv__ Ref 26.95 dBm |
Log
Next Pk Right
| Bt
Next Pk Left
|
““““““ Marker Delta
MKF MODE| TRC SCL FUNCTION | FUNCTION WIDTH
1 IIIII-—
]
3
4
5
6
i
8
9
10
| | |
<
MSG STATUS
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Test Mode: IEEE 802.11g TX
Test CH1: 2412MHz

In-Band Reference Level

Agilent Spectrum Analyzer - Swept SA
Peak Search

T e el

Marker 3 2.419440000000 GHz . Avg Type: Log-Pwr
PNO: Fast () Trig: Free Run Avg|Hold:>10/10
IFGain:Low Atten: 30 dB
Ref Offeat 6.95 dB MKr3 2.419 44 GHZ HeXLReur
Ref 26.95 dBm 6.436 —
Next Pk Right
| EEsassssses
Next Pk Left
| B
Marker Delta
||
Stop 2.43000 GHz
Sweep 11.53 ms (1001 pts) MKr—CF
MKR MODE| TRC) SCL| ~
I
|  239820GHz] 2188 2dBm[ [ [ 00000000 ]
| 241944 GHz[  6436dBm| [ [ |
g - ]
6
7
8
9
10
11 [ 1 |4
< 2 |
MSG STATUS

Agilent Spectrum Analyzer - Swept SA
B a0 s
Marker 1 3.759269500000 GHz Avg Type: Log-Pwr Peak Search
PNO: Fast () Trig: Free Run Avg|Hold:>10/10
IFGain:Low Atten: 30 dB
NextPeak
Ref Offset 6.95 dB
Ref 26.95 dBm - | B s
Next Pk Right
| e e
Next Pk Left
I |
e T T sl
! [ [ ===
#VBW 300 kHz Mkr—CF

= FUNCTION FUNCTION WADTH

MKR MODE| TRC SCL o
| N [1]F] 3.759 3 GHz 46,916 dBm
1
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Test CH11: 2437MHz

In-Band Reference Level

Agilent Spectrum Analyzer - Swept SA

| 506

Marker 1 2.429501575000 GHz _
PNO: Fast [, Trig: Free Run
IFGain:Low #Atten: 30 dB

SENSE!INT| SOURCE OFF I ALIGN OFF
Avg Type: Log-Pwr
Avg|Hold:>10/10

09:53:46 PM

Peak Search

NextPeak

Mkr1 2.429 502 GHz

Ref Offset 6.95 dB 6.886 dBm

Ref 26.95 dBm

Next Pk Right
| et snas
Next Pk Left
| Bt
Marker Delta
| mess s

Mkr—CF

Center 2.43700 GHz
#Res BW 100 kHz

#VBW 300 kHz

P X
Sweep 2.400 ms (1001 pts) |

Out of Band Emission

Agilent Spectrum Analyzer - Swept SA

| T T e
Marker 1 3.249257250000 GHz Peak Search

PNO: Fast [, ) Trig: Free Run
IFGain:Low #Atten: 30 dB

Avg Type: Log-Pwr
Avg|Hold:>10/10

Mkr1 3.249 3 GHz NextPeak

Ref Offset 6.95 dB -42.661 dBm

Ref 26.95 dBm

Next Pk Right

Next Pk Left

Marker Delta

Mkr—CF

FUNCTION FUNCTION WIDTH

" I
| 32493CGHz[ 42661dBm| |
I
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Test CH11: 2462MHz

In-Band Reference Level

Agilent Spectrum Annlvzer Swept SA

s 1 @
Marker 2 2.454500000000 GHz

PNO: Fast (|
IFGain:Low

SEMNSE:INT| SOURCE OFF M ALIGH OFF
Avg Type: Log-Pwr

AvglHold:> 10110

02:54:46 PM Jan 30, 2018

) Trig:Free Run
Atten: 30 dB

Ref Offset 6.95 dB
Ref 26.95 dBm

Peak Search

NextPeak
Ve B
Next Pk Right
| s
Next Pk Left
e
Marker Delta

Mkr—CF

Agilent Spectrum Analyzer - Swept SA
= 501 B D
Marker 1 24.860792250000 GHz

PNO: Fast C,)
IFGain:Low

Avg Type: Log-Pwr
Trig: Free Run Avg|Held:> 10110

Atten: 30 dB

Ref Offset 6.95 dB

10 dBidiv__ Ref 26.95 dBm
Log

Stop 25.00 GHz
Sweep 2.387 s (40001 pts;

MKR| MODE| TRC SCL FUNCTION FUNCTION WIDTH

4N [1[f] 24 860 8 GHz 46. 624 Bm [ 0 0000 |
- r - ]

#VBW 300 kHz

FUNCTION YALUE

~

v

NextPeak
|
Next Pk Right
| Bt
Next Pk Left
|

Marker Delta

STATUS
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Test Mode: IEEE 802.11n (HT20) TX
Test CH1: 2412MHz

In-Band Reference Level

Agilent Spectrum Analyzer - Swept SA
Qe e S OHRIDGE [
Marker 3 2.398440000000 GHz

Avg Type: Log-Pwr

PNO: Fast () Trig: Free Run Avg|Hold:>10/10
IFGain:Low Atten: 30 dB Select Marker’
Ref Offset .95 dB MKr3 2.398 44 GHz| 3
10 dBidiv Ref 26.95 dBm -21.349 dBm e ———
og R
Normal
]
- Delta
B
el Fixed>
R
Stop 2.43000 GHz
Sweep 11.53 ms (1001 pts) Off
MKR MODE| TRC) SCL| FUNCTION FUNCTION WIDTH FUNCTION VALUE ~
1 mn-——— oo
| 241944GHz]  6456dBm[ [ 0000 @000 ]
| 239844GHz[ 21349dBm| [ [ ] 5
[ R R Properties»
| Eessstssssssassns|
More
10f2
[ [ B
¢ D M|
MSG STATUS

Agilent Spectrum Analyzer - Swept SA
T e el
Marker 1 23.825785750000 GHz .

PNO: Fast () Trig: Free Run
IFGain:Low Atten: 30 dB

Avg Type: Log-Pwr Peak Search

Avg|Hold:>10/10

NextPeak
Ref Offset 6.95 dB
Ref 26.85 dBm : ]
Next Pk Right
| Essiesssaasaes
Next Pk Left
| ExEE s
Marker Delta
| e

Mkr—CF

FUNCTION FUNCTION WADTH

= i
238258 GHz -46.059 dBm
1
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Test CH11: 2437MHz
In-Band Reference Level

Agilent Spectrum Analyzer - Swept SA

- EEEE RE EsniciEnCE | SENSE:INT| SOURCE OFF \ALIGN OFF

Marker 1 2.429523340000 GHz | Avg Type: Log-Pwr
PHO: Fast () Trig: Free Run Avg|Hold:>10i10
IFGain:Low #Atten: 30 dB

Peak Search

NextPeak
Ref Offset 6.95 dB Mkr1 2.429 523 GHz Bl

Ref 26.95 dBm 6.521 dBm

Next Pk Right

Next Pk Left

Marker Delta

Center 2.43700 GHz Span 25.61 MHz

#Res BW 100 kHz #VBW 300 kHz Sweep 2.467 ms (1001 pts) |

Out of Band Emission

Agilent Spectrum Analyzer - Swept SA

e | SENSE:INT| SOURCE OFF A\ ALIGN OFF 10:53:30 M

Ny 5
Marker 1 3.249257250000 GHz Avg Type: Log-Pwr

Peak Search

PNO: Fast ([, Trig: Free Run Avg|Hold:>10i10
IFGain:Low #Atten: 30 dB
NextPeak
Ref Offset 6.95 dB Mkr1 3.249 3 GHz
Ref 26.95 dBm - ]
Next Pk Right
| Esseeesnaasanacs
Next Pk Left
|
Marker Delta
|ezmE |
Mkr—CF
MK MODE TRE SCL 3 57 FUNCTION FUNCTION WIDTH FUNCTIONVALUE  »
| 32493GHe] 43179¢Bm|[ [ [ ]
- ]
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Test CH11: 2462MHz

In-Band Reference Level

Agilent Spectrum Annlvzer Swept SA

SURRiDceE el SENSE:INT| SOURCE OFF

M ALIGH OFF

R 1
Marker 2 2.454500000000 GHz

PNO: Fast (, 1rig:FreeRun
IFGain:Low Atten: 30 dB

Ref Offset 6.95 dB
Ref 26.95 dBm

Avg Type: Log-Pwr
Avg|Held:>10/10

Peak Search

NextPeak
V|
Next Pk Right
| Bttt nee

Next Pk Left

Marker Delta

Mkr—CF

Agilent Spectrum Analyzer - Swept SA
5012 S D

N
Marker 1 19.282494250000 GHz . Avg Type: Log-Pwr
PNO: Fast () T1rig:FreeRun Avg[Held:>10/10

\FGain:Low —_Atten: 30 dB

Ref Offset 6.95 dB
EggBldiv Ref 26.95 dBm

MKR| MODE| TRC SCL FUNCTION
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I I R
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|
Next Pk Right
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—
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Test Mode: IEEE 802.11n (HT40) TX
Test CH3: 2422MHz

In-Band Reference Level

Agilent Spectrum Analyzer - Swept SA

T e el

Peak Search

Avg Type: Log-Pwr

Marker 3 2.427040000000 GHz :
PNO: Fast () Trig: Free Run Avg|Hold:>10/10
IFGain:Low Atten: 30 dB
NextPeak
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| B
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Sweep 13.40 ms (1001 pts) Mkr—CF
MKR MODE| TRC) SCL| FUNCTION FUNCTION WIDTH FUNCTION VALUE ~
1 mn-———
pd N [1[f[ 239540GHz[ 25103dBm| | [ @ 1]
el N [1[f] 242704GHz|  2865dBm| [ | |
g- I B
6
7
8
9
10
11 [ 1 |4
< 2 |
MSG STATUS
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Test CH11: 2437MHz

Agilent Spectrum Analyzer - Swept SA

RF S0 &

-
Marker 1 2.432011300000 GHz

PNO: Fast 0,
IFGain:|

Ref Offset 6.95 dB

1LOgdBld|v Ref 26.95 dBm
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Out of Band Emission
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Test CH9: 2452MHz

In-Band Reference Level

trum Analyzer - Swept SA
s0@ DO

Avg Type: Log-Pwr Peak Search
PNO: Fast ) Trig: Free Run Avg|Hold:> 10110
IFGain:Low Atten: 30 dB
Ref Offsct 6.95 B Mkr3 2.456 95 GHZ] Hax Beal
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|
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Chain 2-Test plot as follows
Test Mode: IEEE 802.11b TX
Test CH1: 2412MHz

In-Band Reference Level

Agilent Spectrum Amlyzer Swept SA

S0Q  DC

| T
Marker 3 2. 409960000000 GHz
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Test CH11: 2437MHz

In-Band Reference Level

Agilent Spectrum Analyzer - Swept SA

RF S0 & SENSE:INT| SOURCE OFF JNALIGN OFF 10:19:01 Pr

N

Marker 1 2.434991035000 GHz _
PNO: Fast [, Trig: Free Run
IFGain:Low #Atten: 30 dB

Avg Type: Log-Pwr
Avg|Hold:>10/10

Ref Offset 6.95 dB
Ref 26.95 dBm

Center 2.437000 GHz

#Res BW 100 kHz #VBW 300 kHz

Sweep 1.467 ms (1001 pts)

o

Peak Search

NextPeak

Next Pk Right

Next Pk Left

Marker Delta

Out of Band Emission

Agilent Spectrum Analyzer - Swept SA

S00  DC

| T T e

Marker 1 3.249257250000 GHz _
PNO: Fast [, ) Trig: Free Run
IFGain:Low #Atten: 30 dB

Avg Type: Log-Pwr
Avg|Hold:>10/10

Ref Offset 6.95 dB
Ref 26.95 dBm

MKR MODE TRC SCL " I FUNCTION FUNCTION WIDTH
1 | 32403GHz[ 42923dBm| |
2 I A
3
4
5
B
7
8
9
10
11 I R R
<
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Peak Search

NextPeak
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In-Band Reference Level

Agilent Spectrum Annlvzer Swept SA

s 1 @
Marker 2 2.460950000000 GHz

PNO: Fast (|
IFGain:Low

SEMNSE:INT| SOURCE OFF
Avg Type: Log-Pwr
Avg|Held:>10/10

M ALIGH OFF 10:20:07 PM Jan 30, 2018

) Trig:Free Run
Atten: 30 dB

Ref Offset 6.95 dB
Ref 26.95 dBm

Peak Search

NextPeak
Ve B
Next Pk Right
| s
Next Pk Left
e
Marker Delta

Mkr—CF

Agilent Spectrum Analyzer - Swept SA
= 01 B D
Marker 1 2.460205250000 GHz

PNO: Fast C,)
IFGain:Low

Avg Type: Log-Pwr
Trig: Free Run Avg|Held:> 10110

Atten: 30 dB

Ref Offset 6.95 dB

10 dBidiv__ Ref 26.95 dBm
Log

Stop 25.00 GHz
Sweep 2.387 s (40001 pts;

#VBW 300 kHz

MKR| MODE| TRC SCL FUNCTION FUNCTION WIDTH

4N [1[f] 2 450 2 GHz 5. 443 dBm [ 0 00000000
- r - ]

FUNCTION WALUE  »~

~
v

NextPeak
|
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Test Mode: IEEE 802.11g TX
Test CH1: 2412MHz

In-Band Reference Level

Agilent Spectrum Analyzer - Swept SA
Qe s E e S OHRIDGE [
Marker 3 2.419440000000 GHz

Avg Type: Log-Pwr Peak Search

PNO: Fast () Trig: Free Run Avg|Hold:>10/10
IFGain:Low Atten: 30 dB
NextPeak
Ref Offset 6.95 dB
1Lo dBidiv Ref 26.95 dBm e
og
Next Pk Right
| EEsassssses
Next Pk Left
M
Marker Delta
||
Stop 2.43000 GHz
Sweep 11.53 ms (1001 pts) Mkr—CF
MKR MODE| TRC) SCL| i FUNCTION FUNCTION WIDTH FUNCTION VALUE ~
1 Il'lll- 2 400 00 GHz m___
|  239820GHz] -24009dBm[ [ [ @]
| 241944 GHz[  sd82dBm| [ [ |
I R B
[ 1 |4

Agilent Spectrum Analyzer - Swept SA
R
Marker 1 3.216172000000 GHz .
PNO: Fast () Trig: Free Run
IFGain:Low Atten: 30 dB

Avg Type: Log-Pwr
Avg|Hold:>10/10

NextPeak
Ref Offset 6.95 dB
Ref 26.95 dBm : IeE———
Next Pk Right
| Essiesssaasaes
Next Pk Left
| ExEE s
Marker Delta
[Pz |

Mkr—CF

MKR MODE| TRC) SCL| FUNCTION FUNCTION WADTH

3 216 2 GHz -41 169 dBm
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Test CH11: 2437MHz

In-Band Reference Level

Agilent Spectrum Analyzer - Swept SA

TR SENSE:INT| SOURCE OFF \ALIGN OFF 10:24:13 P Jan 30, 2018
Marker 1 2.429506150000 GHz . Avg Type: Log-Pwr

PHO: Fast () Trig: Free Run Avg|Hold:>10i10

IFGain:Low #Atten: 30 dB

Mkr1 2.429 506 GHz

Ref Offset 6.95 dB
1LOgdBld|v Ref 26.95 dBm

Center 2.43700 GHz Span 24.57 MHz

Peak Search

NextPeak

Next Pk Right

Next Pk Left

Marker Delta

Mkr—RefLvi

#Res BW 100 kHz #VBW 300 kHz Sweep 2.400 ms (1001 pts)
use 1File <G_100KPSD_2437.png> saved

Out of Band Emission

Agilent Spectrum Analyzer - Swept SA

T L e | SENSE:INT| SOURCE OFF A\ ALIGN OFF 11:09:49 PM Jan 20, 2018
Marker 1 3.249257250000 GHz _ Avg Type: Log-Pwr
PNO: Fast ([, Trig: Free Run Avg|Hold:>10i10
IFGain:Low #Atten: 30 dB

Ref Offset 6.95 dB
‘ILO dBidiv. Ref 26.95 dBm
og
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r - ]
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Test CH11: 2462MHz

In-Band Reference Level

Agilent Spectrum Analyzer - Swept SA

TR SENSE:INT| SOURCE OFF MALIGH OFF 10:26:27 PM Jan 30, 2018
Marker 2 2.454500000000 GHz . Avg Type: Log-Pur
PNO: Fast (, 1rig:FreeRun Avg|Held:> 10110
IFGain:Low Atten: 30 dB

Peak Search

NextPeak
Ref Offset 6.95 dB
Ref 26.95 dBm - | e
Next Pk Right
| Bttt nee
Next Pk Left
V|
Marker Delta

Mkr—CF

Agilent Spectrum Analyzer - Swept SA
= 01 R D
Marker 1 3.282342500000 GHz Avg Type: Log-Pur

PNO: Fast () Irig:FreeRun Avg[Held:>10/10
IFGain:Low Atten: 30 dB
NextPeak
Ref Offset 6.95 dB
1Ll‘),gBldiv Ref 26.95 dBm - |
Next Pk Right
| Bt
Next Pk Left
|
T Marker Delta
Stop 25.00 GHz
#VBW 300 kHz Sweep 2.387 s (40001 pts;
MKF MODE| TRC SCL FUNCTION | FUNCTION WIDTH FUNCTION VALUE

4N [1[f] 3 282 3 GHz 43, 065 Bm [ 0 0000 |
- r - ]

~
v
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Test Mode: IEEE 802.11n (HT20) TX
Test CH1: 2412MHz

In-Band Reference Level

Agilent Spectrum Analyzer - Swept SA
e o |

-
Marker 2 2.404560000000 GHz . Avg Type: Log-Pwr
PNO: Fast () Trig: Free Run Avg|Hold:>10/10

IFGain:Low Atten: 30 dB

Peak Search

NextPeak

Ref Offset 6.95 dB

1Lo dBidiv Ref 26.95 dBm
og

Next Pk Right

Next Pk Left

Marker Delta

R R P . '
[ (! [ [ 1 [ 1 1 ]
k Stop 2.43000 GHz
#VBW 300 kHz Sweep 11.53 ms (1001 pts) MKr—CF

MKR MODE| TRC) SCL| FUNCTION FUNCTION WIDTH FUNCTION VALUE A

1 mn- 2 40000 GHz 22, 132 dBm| 0 000000 00O
2.404 56 GHz §874dBm[ [ 00 00000
- ]

Agilent Spectrum Analyzer - Swept SA
R
Marker 1 3.216172000000 GHz .
PNO: Fast () Trig: Free Run
IFGain:Low Atten: 30 dB

Avg Type: Log-Pwr
Avg|Hold:>10/10

NextPeak
Ref Offset 6.95 dB
Ref 26.95 dBm : IeE———
Next Pk Right
| Essiesssaasaes
Next Pk Left
| ExEE s
Marker Delta
[Pz |

Mkr—CF
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Test CH11: 2437MHz
In-Band Reference Level

Agilent Spectrum Analyzer - Swept SA

- EEEE RE EsniciEnCE | SENSE:INT| SOURCE OFF \ALIGN OFF 10:29:33 PM Jan 30, 2018
Marker 1 2.429514580000 GHz . Avg Type: Log-Pwr
PHO: Fast () Trig: Free Run Avg|Hold:>10i10
IFGain:Low #Atten: 30 dB

Peak Search

NextPeak
Ref Offset 6.95 dB Mkr1 2.429 515 GHz
1LOgBldIV Ref 26.95 dBm ||

Next Pk Right
| et snas
Next Pk Left
| Bt
Marker Delta
| mess s

Mkr—CF

Mkr—RefLvi

Center 2.43700 GHz Span 25.64 MHz

#Res BW 100 kHz #VBW 300 kHz Sweep 2.467 ms (1001 pts) |

Out of Band Emission

Agilent Spectrum Analyzer Swept SA
e | SENSE:INT| SOURCE OFF A\ ALIGN OFF 11:23:37 PM Jan 20, 2018

Qo e -

Start Freq 30 000000 MHz _ Avg Type: Log-Pwr
PNO: Fast () Trig: Free Run Avg|Hold:>10i10
IFGain:Low #Atten: 30 dB

Frequency

Ref Offset 6.95 dB
‘ILO dBidiv. Ref 26.95 dBm
og

25.000000000 GHz

CF Step
2.497000000 GHz

FUNCTION FUNCTION WIDTH FUNCTION WALLIE

m 42 909 8m ! 0 |
[ 1
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Test CH11: 2462MHz

In-Band Reference Level

Agilent Spectrum Analyzer - Swept SA

TR SENSE:INT| SOURCE OFF MALIGH OFF 10:30:50 P Jan 30, 2018
Marker 2 2.454500000000 GHz . Avg Type: Log-Pur
PNO: Fast (, 1rig:FreeRun Avg|Held:> 10110
IFGain:Low Atten: 30 dB

Peak Search

NextPeak
Ref Offset 6.95 dB
Ref 26.95 dBm - | e
Next Pk Right
| Bttt nee
Next Pk Left
V|
Marker Delta
| B aeeae

Sweep 4.800 ms (1001 pts) Mkr—CF

FUNCTION FUNCTION WIDTH FUNCTION WALUE  »~

Agilent Spectrum Analyzer - Swept SA
S0 S D

=l
Marker 1 3.282966750000 GHz _ Avg Type: Log-Pwr
PNO: Fast () T1rig:FreeRun Avg[Held:>10/10

\FGain:Low —_Atten: 30 dB

NextPeak
Ref Offset 6.95 dB
10 dBidiv__ Ref 26.95 dBm . |
Log
Next Pk Right
| Bt
Next Pk Left
|

Marker Delta

Stop 25.00 GHz
#VBW 300 kHz Sweep 2.387 5 (40001 pts

MKR| MODE| TRC SCL FUNCTION FUNCTION WIDTH FUNCTION WALUE  »~
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~
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Test Mode: IEEE 802.11n (HT40) TX
Test CH3: 2422MHz

In-Band Reference Level

Agilent Spectrum Analyzer - Swept SA
Qe S OHRIDGE [
Marker 3 2.395680000000 GHz

Avg Type: Log-Pwr

PNO: Fast () Trig: Free Run Avg|Hold:>10/10
IFGain:Low Atten: 30 dB Select Marker
>
Ref Offset 6.95 dB MKkr3 2.395 68 GHz| 3
10 dBidiv Ref 26.95 dBm -24.518 dBm e ———
o8 s e
Normal
]
Delta
|
Fixed>>
||
Stop 245000 GHz
Sweep 13.40 ms (1001 pts) Off
MKR MODE| TRC) SCL| FUNCTION FUNCTION WIDTH FUNCTION VALUE ~
[ N [ 1[f] 2 40000 GHz 25, 247 Py I R N S—
2 .IIE-——_
< N | | 239568GHz| -24518dBm| [ [ | .
4 ) Properties>
5
e | EEsassssses
7
g More
10 10f2
11 I [ 1 |4
< 2
MSG STATUS

Agilent Spectrum Analyzer - Swept SA

Qi sy

Marker 1 3.229281250000 GHz .
PNO: Fast () Trig: Free Run
IFGain:Low Atten: 30 dB

Peak Search

Avg Type: Log-Pwr
Avg|Hold:>10/10

NextPeak

Ref Offset 6.95 dB
Ref 26.95 dBm : IeE———
Next Pk Right
| Essiesssaasaes
Next Pk Left

Marker Delta
[Pz |

Mkr—CF

MKR MODE| TRC) SCL| = i FUNCTION FUNCTION WADTH

[ 1] f] 32293 GHz -41.939 dBm
1
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Test CH11: 2437MHz

In-Band Reference Level

Agilent Spectrum Analyzer - Swept SA
RE SoGaEDCE SENSE:INT| SOURCE OFF \ALIGN OFF 10:35:23 P Jan 30, 2018

N
Marker 1 2.431982320000 GHz . Avg Type: Log-Pwr
PNO: Fast L, T1ri4g:FreeRun Avg|Hold:>10i10

\FGain:Low —_ HAtten:30 dB

Mkr1 2.431 98 GHz
Ref Offset 6.95 dB
1Log5mw R:f 2§e95 dBm 3.393 dBm

Center 2.43700 GHz

Peak Search

NextPeak

Next Pk Right

Next Pk Left

Marker Delta

P X
#Res BW 100 kHz #VBW 300 kHz Sweep 5.267 ms (1001 pts) |

Out of Band Emission

Agilent Spectrum Analyzer - Swept SA

T L e | SENSE:INT| SOURCE OFF A\ ALIGN OFF 11:28:30 M Jan 20, 2018
Marker 1 3.249257250000 GHz _ Avg Type: Log-Pwr
PNO: Fast ([, Trig: Free Run Avg|Hold:>10i10
IFGain:Low #Atten: 30 dB

Ref Offset 6.95 dB
‘ILO dBidiv. Ref 26.95 dBm
og

MKR MODE TRC SCL FUNCTION FUNCTION WIDTH

ﬂm 42, 493 dBm| ]
r - ]
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Test CH9: 2452MHz
In-Band Reference Level

trum Analyzer - Swept SA
RF HuE (B8

Avg Type: Log-Pwr Peak Search
PNO: Fast Trig: Free Run Avg|Hold:>10/10
IFGain:Low Atten: 30 dB

NextPeak

Ref Offset 6.95 dB
Ref 26.95 dBm : eE——
Next Pk Right
| B
Next Pk Left

| TE——

Marker Delta
| B -
Stop 2.50000 GHz
Sweep 6.733 ms (1001 pts) Mkr—CF

MKH MODE| TRC| SCL FUNCTION FUNCTION WIDTH FUNCTION ¥ALUE &

ll 2 483 50 GHz 26 377 dBm

Agilent Spectrum Analyzer - Swept SA

. @ @ -

Marker 1 3.269233250000 GHz - Avg Type: Log-Pwr
PNO: Fast ) Trig:Free Run Avg|Hold:> 1010
IFGain:Low Atten: 30 dB

Peak Search

Next Peak
Ref Dffset 6.95 dB
E%gBldiv Ref 26.95 dBm . |
Next Pk Right
||
Next Pk Left
| ||

mmmmmn_—uﬁ Marker Delta
I N Y N e

Mkr—CF
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6.6 Band Edge Measurements (Radiated)

Radiated band edge measurements at 2390MHz and 2483MHz were made with the unit transmitting
in the low end of the channel range and the high end closest to the restricted bands respectively. The
emissions were made on the 966 Semi-Chamber. Use (resolution bandwidth (RBW) = 1 MHz, video
bandwidth (VBW) = 1 MHz for peak levels and RBW = 1 MHz and VBW = 10 Hz or 1/T for

average levels).
6.6.1 Limits

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band that
contains the highest level of the desired power, based on either an RF conducted or a radiated
measurement, provided the transmitter demonstrates compliance with the peak conducted power
limits. If the transmitter complies with the conducted power limits based on the use of RMS
averaging over a time interval, as permitted under paragraph (b)(3) of this section, the attenuation
required under this paragraph shall be 30 dB instead of 20 dB. Attenuation below the general limits
specified in 815.209(a) is not required. In addition, radiated emissions which fall in the restricted
bands, as defined in 815.205(a), must also comply with the radiated emission limits specified in
815.209(a).

6.6.2 Test Procedure(KDB 558074 D01 v04, Section 12.1)

1. Use radiated spurious emission test procedure described in 4.5.2 clause. The transmitter output
(antenna port) was connected to the test receiver.

2. Set the PK and AV limit line.
3. Record the fundamental emission and emissions out of the band edge.
4. Determine band-edge compliance as required.
6.6.3 Test Data
The EUT complied with the ISED RSS-247 Radiated band edge emissions requirements.

Table 11 provides the test results for Radiated band edge emissions. (All the data attached was use
the worst case data rate as in table 6)

6.6.4 Areas of Concern
None.
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Table 11: Band Edge Measurements (Radiated)
Mode 802.11b Ant. Polar. Horizontal
Antenna Chain 1 Channel 1
120Le\tel (dBuV/im)
110
100
a0
80
70
60
50 ]
40
30
20
2310 2320 2350 2450
Frequency (MHz)
Frequency Peak level Peak Limit AV level AV Limit ]
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2390.000 49.21 74 35.51 54 Pass
Mode 802.11b Ant. Polar. Vertical
Antenna Chain 1 Channel 1
120 Level (dBuVim)
110
100
a0
80
70
60
50 1
40
30
20
2310 2320 2350 2450
Frequency {(MHz)
Frequency Peak level Peak Limit AV level AV Limit .
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2390.000 48.18 74 34.76 54 Pass
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Mode 802.11b Ant. Polar. Horizontal
Antenna Chain 1 Channel 11
120Le\tel (dBuV/m)
110
100
a0
80 FCC PART 15C Band edge-Peak
70
60
50
40
30
20
2450 2500
Frequency (MHz)
Frequency Peak level Peak Limit AV level AV Limit ]
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2483.500 51.78 74 36.99 54 Pass
Mode 802.11b Ant. Polar. Vertical
Antenna Chain 1 Channel 11
120Le\fel {dBuVim)
110
100
a0
80
FCC PART 15C Band edge-Peak
70
60
50 o M dorats
40
30
20
2450 2500
Frequency {MHz)
Frequency Peak level Peak Limit AV level AV Limit .
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2483.500 50.74 74 36.41 54 Pass
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Mode 802.11b Ant. Polar. Horizontal
Antenna Chain 2 Channel 1
120Le\tel (dBuV/m)
110
100
a0
80
70
60
50 ]
40
30
20
2310 2320 2350 2450
Frequency (MHz)
Frequency Peak level Peak Limit AV level AV Limit ]
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2390.000 49.33 74 35.54 54 Pass
Mode 802.11b Ant. Polar. Vertical
Antenna Chain 2 Channel 1
120Le\fel {dBuVim)
110
100
a0
80
70
60
50 ]
40
30
20
2310 2320 2350 2450
Frequency {MHz)
Frequency Peak level Peak Limit AV level AV Limit .
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2390.000 50.07 74 36.29 54 Pass
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Mode 802.11b Ant. Polar. Horizontal
Antenna Chain 2 Channel 11
120Le\tel (dBuV/m)
110
100
a0
80 FCC PART 15C Band edge-Peak
70
60
50
40
30
20
2450 2500
Frequency (MHz)
Frequency Peak level Peak Limit AV level AV Limit .
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2483.500 51.64 74 37.00 54 Pass
Mode 802.11b Ant. Polar. Vertical
Antenna Chain 2 Channel 11
120Le\fel {dBuVim)
110
100
a0
80
FCC PART 15C Band edge-Peak
70
60
50
40
30
20
2450 2500
Frequency {MHz)
Frequency Peak level Peak Limit AV level AV Limit .
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2483.500 50.02 74 36.45 54 Pass
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Mode 802.11g Ant. Polar. Horizontal
Antenna Chain 1 Channel 1
120Le\tel (dBuV/m)
110
100
a0
80
70
60
50 ]
40
30
20
2310 2320 2350 2450
Frequency (MHz)
Frequency Peak level Peak Limit AV level AV Limit ]
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2390.000 50.23 74 36.96 54 Pass
Mode 802.11¢g Ant. Polar. Vertical
Antenna Chain 1 Channel 1
120Le\fel {dBuVim)
110
100
a0
80
70
60
50
40
30
20
2310 2320 2350 2450
Frequency {MHz)
Frequency Peak level Peak Limit AV level AV Limit .
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2390.000 51.35 74 35.81 54 Pass
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Mode 802.11g Ant. Polar. Horizontal
Antenna Chain 1 Channel 11
120Le\tel (dBuV/m)
110
100
a0
80
FCC PART 15C Band edge-Peak
70
60
50
40
30
20
2450 2500
Frequency (MHz)
Frequency Peak level Peak Limit AV level AV Limit ]
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2483.500 53.81 74 36.12 54 Pass
2484.669 55.23 74 35.88 54 Pass
Mode 802.11g Ant. Polar. Vertical
Antenna Chain 1 Channel 11
120Le\fel {dBuVim)
110
100
a0
80
FCC PART 15C Band edge-Peak
70 L
60
50
40
30
20
2450 2500
Frequency {MHz)
Frequency Peak level Peak Limit AV level AV Limit )
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2483.500 60.32 74 41.81 54 Pass
2483.768 60.41 74 41.37 54 Pass
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Mode 802.119 Ant. Polar. Horizontal
Antenna Chain 2 Channel 1
120Le\tel (dBuV/m)
110
100
a0
80
70
60
50
40
30
20
2310 2320 2350 2450
Frequency (MHz)
Frequency Peak level Peak Limit AV level AV Limit ]
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2390.000 48.97 74 35.94 54 Pass
Mode 802.11g Ant. Polar. Vertical
Antenna Chain 2 Channel 1
120Le\fel {dBuVim)
110
100
a0
80
70
60
50
40
30
20
2310 2320 2350 2450
Frequency {MHz)
Frequency Peak level Peak Limit AV level AV Limit .
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2389.399 54.72 74 / 54 Pass
2390.000 51.59 74 37.47 54 Pass
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Mode 802.11g Ant. Polar. Horizontal
Antenna Chain 2 Channel 11
120Le\tel (dBuV/m)
110
100
a0
80
FCC PART 15C Band edge-Peak
70
60
50
40
30
20
2450 2500
Frequency (MHz)
Frequency Peak level Peak Limit AV level AV Limit ]
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2483.500 54,54 74 38.25 54 Pass
2484.469 55.76 74 37.26 54 Pass
Mode 802.11g Ant. Polar. Vertical
Antenna Chain 2 Channel 11
120Le\fel {dBuVim)
110
100
a0
80
FCC PART 15C Band edge-Peak
70
60
50
40
30
20
2450 2500
Frequency {MHz)
Frequency Peak level Peak Limit AV level AV Limit )
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2483.500 61.26 74 43.59 54 Pass
2483.667 66.40 74 43.22 54 Pass
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Mode 802.11n(HT20) Ant. Polar. Horizontal
Antenna Chain 1+2 Channel 1
120Le\tel (dBuVim)
110
100
a0
80
70
60
50
40
30
20
2310 2320 2350 2450
Frequency (MHz)
Frequency Peak level Peak Limit AV level AV Limit ]
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2389.118 52.81 74 36.21 54 Pass
2390.000 49.82 74 36.27 54 Pass
Mode 802.11n(HT20) Ant. Polar. Vertical
Antenna Chain 1+2 Channel 1
120Le\fel (dBuV/m)
110
100
a0
80
70
60 2
50
40
30
20
2310 2320 2350 2450
Frequency {MHz)
Frequency Peak level Peak Limit AV level AV Limit )
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2389.679 59.89 74 39.11 54 Pass
2390.000 57.97 74 39.51 54 Pass
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Mode 802.11n(HT20) Ant. Polar. Horizontal
Antenna Chain 142 Channel 11
120Le\tel (dBuV/m)
110
100
a0
80
FCC PART 15C Band edge-Peak
70
60
50
40
30
20
2450 2500
Frequency (MHz)
Frequency Peak level Peak Limit AV level AV Limit ]
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2483.500 56.93 74 40.98 54 Pass
2483.768 58.33 74 40.90 54 Pass
Mode 802.11n(HT20) Ant. Polar. Vertical
Antenna Chain 1+2 Channel 11
120Le\fel {dBuVim)
110
100
a0
80
FCC PART 15C Band edge-Peak
70
60
50
40
30
20
2450 2500
Frequency {MHz)
Frequency Peak level Peak Limit AV level AV Limit )
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2483.500 65.48 74 49.18 54 Pass
2485.768 66.35 74 48.73 54 Pass
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Mode 802.11n(HT40) Ant. Polar. Horizontal
Antenna Chain 142 Channel 3
120Le\fel {dBuV/m)
110
100
a0
80
70
60 T
50
40
30
20
2310 2320 2350 2450
Frequency (MHz)
Frequency Peak level Peak Limit AV level AV Limit ]
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2387.154 56.00 74 36.82 54 Pass
2390.000 52.59 74 37.37 54 Pass
Mode 802.11n(HT40) Ant. Polar. Vertical
Antenna Chain 1+2 Channel 3
120Level {dBuVim)
110
100
a0
80
70
14
60
50
40
30
20
2310 2320 2350 2450
Frequency {MHz)
Frequency Peak level Peak Limit AV level AV Limit )
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2387.154 63.53 74 43.63 54 Pass
2390.000 61.53 74 44.16 54 Pass
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Mode 802.11n(HT40) Ant. Polar. Horizontal
Antenna Chain 142 Channel 9
120Le\tel (dBuV/m)
110
100
a0
80
FCC PART 15C Band edge-Peak
70
60 :
50
40
30
20
2450 2500
Frequency (MHz)
Frequency Peak level Peak Limit AV level AV Limit ]
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2483.500 58.36 74 44.02 54 Pass
2484.970 61.72 74 43.26 54 Pass
Mode 802.11n(HT40) Ant. Polar. Vertical
Antenna Chain 1+2 Channel 9
120Le\fel {dBuVim)
110
100
a0
80
FCC PART 15C Band edge-Peak
70 H
60
50
40
30
20
2450 2500
Frequency {MHz)
Frequency Peak level Peak Limit AV level AV Limit )
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2483.500 66.78 74 52.54 54 Pass
2485.471 70.19 74 52.03 54 Pass
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6.7 Conducted Emissions — AC Mains Port Interface
6.7.1 Limits

Radiated emissions that fall in the restricted bands must comply with the general emissions limits
in RSS-Gen Issue 4, Section 8.8 as below table.

Conducted Limit (dBuV)
Frequency(MHz)
Quasi-Peak Average**
0.15-0.5 66 to 56 * 56 to 46*
0.5-5 56 46
5-30 60 50

* The level decreases linearly with the logarithm of the frequency.
** A linear average detector is required.
6.7.2 Test Procedure(ANSI C63.10-2013 Section 6.2)

The EUT was placed on a non-metallic table, 80cm above the ground plane. The EUT Power
connected to the power mains through a line impedance stabilization network (L.I1.S.N. 1#). This
provided a 50-ohm coupling impedance for the EUT (Please refer to the block diagram of the test
setup and photographs). Both sides of power line were checked for maximum conducted
interference. In order to find the maximum emission, the relative positions of equipments and all
of the interface cables were changed according to ANSI C63.4: 2014 on conducted Emission test.

The bandwidth of test receiver (R & S ESR7) is set at 9 kHz.
The frequency range from 150 kHz to 30MHz is checked.

6.7.3 Test Data

The EUT complied with the RSS-Gen Issue 4 AC Power Line Conducted Emissions
requirements.

Table 12 provides the test results for Conducted emissions.
6.7.4 Areas of Concern
None.
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Quasi Peak and Average:

Table 12: Conducted Emission Test Data AC Mains

Live Line
100 Level (dBuV)
an
80
70
60 x FCC PART15 CLASS-B QP
50
40
30
20
10
0
A5 .2 5 1 2 10 20 30
Frequency (MHz)
No Frequency Reading Cofgg;:ot:on Result Limit Margin Remark
' (MHz) (dBuVv) (dB) (dBuVv) (dBuV) (dB)
1 0.510 27.80 10.20 38.00 46.00 -8.00 Average
2* 0.510 42.80 10.20 53.00 56.00 -3.00 QP
3 2.202 22.00 10.30 32.30 46.00 -13.70 Average
4 2.202 37.00 10.30 47.30 56.00 -8.70 QP
5 3.462 22.30 10.40 32.70 46.00 -13.30 Average
6 3.462 37.30 10.40 47.70 56.00 -8.30 QP
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Neutral Line
100 Level (dBuV)
a0
80
70
60 x FCC PART15 CLASS-B QP
50 — "
3
40 i
1
30 !
20
10
0
A5 .2 5 1 2 10 20 30
Frequency (MHz)
No Frequency | Reading Cofgg;:ot;on Result Limit Margin Remark
' (MHz2) (dBuV) (dB) (dBuV) (dBuV) (dB)
1 0.194 22.20 10.20 32.40 53.90 -21.50 Average
2 0.194 34.20 10.20 44.40 63.90 -19.50 QP
3* 0.518 30.50 10.40 40.90 46.00 -5.10 Average
4 0.518 39.50 10.40 49.90 56.00 -6.10 QP
5 4.158 25.00 10.60 35.60 46.00 -10.40 Average
6 4,158 36.00 10.60 46.60 56.00 -9.40 QP
Remark:

1. Margin(dB)= Result — Limit.

***END of TEST REPORT***
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